Massey Ferguson

333/ 444 HYDRAULIC EQUIPMENT AND POWER STEERING 690205
TABLE OF CONTENT Page00-00
Page Title Page Number

MOUNTED CYLINDER, CONTROLS AND SUPPORTS 2

MOUNTED CYLINDER WALVE (GASOLINE, KEROSENE, L.P., DIESEL) 4

OIL TAME AMD LIMES, QIL FILTER B

OIL TAMK AND LIMES, OIL FILTER (DIESEL) 8

AUXILIARY WALVE, SUPFORT AND COVER, SWITCH WVALVE 10

OIL PUMP, MANIFOLD AND HOUSING 12

POWER STEERING UNIT (GASOLIME, KEROSENE, L.F., DIESEL) 14

FLOW DIVIDER AND LINES (GASOLIME, KEROSENE, L.P., DIESEL) 16

STEERING GEAR SUPPORTS (GASOLINE, KEROSENE, L.F., DIESEL) 18

PULL BEHIND CYLINDER AND LINES (W/MOUNTED CYLINDER) 20

PULL BEHIND CYLINDER AND LINES (3-1/2 X 8" CYLINDER) 22

PULL BEHIND CYLINDER AND LINES (3-1/2 ¥ 16" CYLINDER) 24

BREAKAWAY COUPLING AND LINES (REAR MOUNTED) 26

HITCH - ALL {GASOLIME, KEROSEME, L.P., DIESEL) 28

HYDRAULIC COUPLINGS (FRONT MOUNTED) 32



333 /444 HYDRAULIC EQUIPMENT AND POWER STEERING

2 MOUNTED CYLINDER, CONTROLS -AND SUPPORTS

690 205 M3 (Issue 1) 4/58

Ref 2 Page 2



Massey Ferguson

333/444 HYDRAULIC EQUIPMENT AND POWER STEERING

690205

MOUNTED CYLINDER, CONTROLS AND SUPPORTS
Item Part Number Qty Description
(GASOLINE, KEROSENE, L.P., DIESEL)

1 768441M91 Cylinder Assembly, W/Valve
2 1009570M91 Cylinder Assembly

3 1010413M91 Valve Assembly, Switch

4 1001833M1 (A) "O" Ring (1/4" 1.D. x 1/16")
5 022199X Ball, Poppet (3/8" Dia.)

6 835052M91 Plug Assembly (7/8" NF)

7 835024M1 (A) "O" Ring (3/4" 1.D. x 3/32")
8 1009603M91 Piston Assembly

9 830847M91 Poppet Kit

10 1007241M1
11 1007236M1
12 1001465M1
13 1007234M1
14 1001465M1
15 1007237M1
16 1009614M1
17 357090X1
18 1009606M1
19 1009607M1
20 11041X
21 766763M91
22 1008313M1

(A) "O" Ring, Piston, Outer (See 841368M91)
(A) Ring, "O" Ring Back-Up (See 841368M91)
(A) "O" Ring (1-1/4" 1.D. x 1/8")

Rod, Piston

(A) "O" Ring (1-1/4" 1.D. x 1/8")

(A) Ring, Back-Up (1-1/4" 1.D.)

Wiper (1-1/4" 1.D. x 1-1/2" O.D. x 1/8")

Nut, Rod To Piston (7/8" NF, Hex., Special)
Base, Cylinder

(A) Seal, Base To Cylinder (See 841368M91)
Bolt (5/8 x 1-3/4" NC, Hex.)

Clevis Assembly, Piston Rod

Bolt (1/2 x 2-31/32" NF, Hex.)

23 2764X Washer (1/2" Lock)

24 2638X Nut (1/2" NF, Hex.)

25 1007233M1 Bracket, Follower Rod
26 1006106M1 Rod, Follower

27 2673X Washer (3/8" Small Flat)
28 12483X Cotter Pin (3/32 x 3/4")

29 1006108M91
30 1006107M1
31 11918X
32 1006071M1
33 1006111M1
34 1010450M1

Lever Assembly, Follwer Rod

Pin, Lever To Rod (5/16 x 13/16")

Pin, Cotter (1/16 x 5/8")

Stud, Follower Rod Lever Pivot

Spacer (25/64 x 5/8 x 3/8")

Nut, Pivot Stud (5/16" NF, Hex., Special)

35 16556X Bolt (1/4" x 1" NF, Hex.)

36 1010441M1 Nut (1/4" NF, Hex.)

37 22665X Joint Assembly, Ball

38 16395X Nut, Ball Joint (1/4" NF, Half Hex.)

39 1000557M1 "O" Ring (1/2" I.D. x 3/32") (See 841348M91)
40 16139X Bolt (5/16 x 3" NC, Hex.)

41 2761X Washer (5/16" Lock)

42 841368M91
46 1010289M91
47 1004549M1
48 1001833M1
49 1009572M91
50 355892X1
51 1004549M1
52 1001833M1

Nut, Valve Retaining
"O" Ring (1/4" 1.D. x 1/16")

Pin, Vavle (1/16 x 5/16" Roll)
Nut, Valve Retaining
"O" Ring (1/4" 1.D. x 1/16")

55 768245M1 Quadrant, Cylinder

56 768255M91 Handle Assembly, Cylinder Control

57 766732M1 Stop, Control Handle

58 3750341 Bolt, Stop (1/4 x 3/4" Carr.)

59 765077M1 Washer (17/64 x 7/8 x 9/64")

60 22658X Nut (1/4" NC, Wing)

61 768224M91 Fork Assembly, Cylinder Contorl

62 14312X Pin, Fork To Handle (3/15 x 1" Groov)
63 767727M1 Bracket, Cylinder Mounting

64 768005M1 Bushing, Bracket

65 767157M1 Pin, Cylinder To Mounting Bracket (1 x 5-1/4")
66 767106M1 Pin, Cylinder To Lift Shaft (1 x 2-15/16")

67 768210M91
68 768209M91
69 835024M1

PRPRRPRPRPNRPRRPRPRPRRPRPRPRPRPRRPRPRPRPRPRPEPRLPADMNNRPRRPREPREPRPREPNRPRPNRPREPREPNNNNORRPREPRPRRPRRPREPRERNRREPREPRRRERERERER

"O" Ring (3/4" 1.D. x 3/32")

"O" Ring Kit, Hyd. Cylinder (Include All ltems Marked A)
Valve Assembly, Switch (Used Some Early Equip.) (Order 1010413M91)

Valve Assembly, Switch (Used Some Early Equip.) (Order 1010413M91)

Hose Assembly, Pressure (1/2" I.D. x 13", W/Spring Shield) (Inc. ltem #69)
Hose Assembly, Return (1/2" I.D. x 16-3/8", W/Spring Shield) (Inc. Item #69)

Page2



Massey Ferguson

333/444 HYDRAULIC EQUIPMENT AND POWER STEERING

690205

MOUNTED CYLINDER, CONTROLS AND SUPPORTS
Item Part Number

70
71
72
73
76
77
78
79
80

835059M91
835060M91
835024M1
355574X1
13080X
2430X
2762X
2455X
12471X

Qty Description

1
1
1
1
AR
AR
AR
AR
AR

Elbow Assembly, Return Line, Short (Inc. Items #72 And 73)
Elbow Assembly, Pressure Line, Long (Inc. #72 And 73)
"O" Ring (3/4" 1.D. x 3/32")

Nut (7/8" NF, Hex., Special)

Pin, Cotter (1/4 x 1-3/4")

Bolt (3/8 x 1-1/4" Nc, Hex.)

Washer (3/8" Lock)

Bolt (1/2 x 2" NC, Hex.)

Bolt (5/8 x 2" NC, Hex.)

Page2



